

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

FLO-21-03-18-01

Product: Kastamonu Laminate Flooring 8 mm AC4 / AC5
Surface structure: AUTHENTIC

Producer: Kastamonu Entegre Ağaç Sanayi ve Ticaret A.Ş.
Hacı Sabancı O.S.B Cela
Bayar Bulvarı No: 21
Sarıçam / ADANA / 01250
TURKEY

Order: Testing of selected properties according to according to
EN 14041:2004+AC:2005+AC:2006 (CE-labelling)

Test report: 2721111

Test results: *The above mentioned Laminate Flooring can be classified regarding to the tested properties according to EN 14041:2004+AC:2005+AC:2006 (CE-labelling) as follows:*

Property	Result	Declaration according to EN 14041:2004+AC:2005+AC:2006
Sliding behaviour according to EN 13893:2002-11	$\mu = 0.51$	class DS
Thermal resistance according to EN 12667:2001-01	0.0614 (m ² K)/W	0.061 (m ² K)/W

Dresden, 18/03/2021



Head of laboratory




Engineer in charge